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23564 ONE DRAWER NIGHTSTAND

Hardware List

ALLENBOLT | ALLENBOLT FLATW.M6 | SPRING W. M6 SCREW SCREW FORLEN KEY M
M6 X 50 (8 PCS.) | M6 X 80 (4 PCS.) 12 PCS. 12 PCS. @8 X 2" (4PCS.) | @6 X }" (16 PCS.) 1PC.
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Assembly Instruction

STEP 1.
LAY TOP PANEL UPSIDE DOWN ON A SOFT, CLEAN AND
FLAT SURFACE, REMOVE DRAWER.

STEP 2.

ATTACH END ASSEMBLY "X" TO BODY WITH (4) ALLEN
BOLT "A", (4) FLAT WASHER "C" AND (4) SPRING WASHER
"D" WITH ALLEN KEY "G".

STEP 3.

ASSEMBLY SHELF AND END ASSEMBLY "Y" TOGETHER. ATTACH END
ASSEMBLY WITH (4) ALLEN BOLT "A", (4) FLAT WASHER "C" AND (4)
SPRING WASHER "D" WITH ALLEN KEY "G".

ATTACH SHELF TO POSTS WITH (4) WOOD SCREWS "E" (SCREW DRIVER
NOT INCLUDED).

STEP 4.
ATTACH DUST PANEL WITH (16) WOOD SCREWS “F"
NOTE: THERE IS A FRONT & BACK TO THE DUST PANEL.
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ALIGN HOLE IN BASE TO POST AND CONNECT USING FLAT WASHER (C), SPRING
WASHER (D), ALLEN BOLT (B) AND ALLEN KEY (E) PROVIDED.

STEP 6.
SET NIGHT STAND UPRIGHT AND INSTALL DRAWER.




